
ERIE COUNTY WATER AUTHORITY 
AUTHORIZATION FORM 

For Approval/Execution of Documents 
(check which apply) 

Item Description: 

Agreement X Professional Service Contract Amendment Change Order 

BCD  NYSDOT Agreement Contract Documents Addendum 

Recommendation for Award of Contract Recommendation to Reject Bids 

Request for Proposals 

Other  

Action Requested: 

X Board Authorization to Execute X Legal Approval 

Board Authorization to Award X Execution by the Chairman 

Board Authorization to Advertise for Bids  Execution by the Secretary to the Authority 

Board Authorization to Solicit Request for Proposals 

Other  

Approvals Needed: 

APPROVED AS TO CONTENT: 

X Other (if Applicable) Date:  
[...]
system and demonstration study.  The general scope included:  

• Technology screening and selection 
• Treatment efficacy laboratory analyses including jar and column testing 
• PAC system design, procurement, construction, and commissioning 
• Pre-HAB season laboratory demonstration evaluation and analysis 
• In-season laboratory demonstration analysis and pilot testing 

• Operation and maintenance troubleshooting and SOP development 

  

Client/Contact 
City of Auburn 
Seth N. Jensen, PE 
Director of Municipal Utilities 
T: 315.255.4180 

Date 
Design Completed – 2018 
Operational – 2018 

Value 
$1,000,000 



 

GHD | 4 

 

During the procurement process, the City selected the CABOT Norit Americas Inc. 
PortaPAC System for installation.  The system was installed at the City’s raw water 
pumping station along with a number of other ancillary building improvements to 
accommodate the new treatment system.  Some of these improvements included 
structural/foundational supports, new exterior access, dust control and physical 
separation/protection of other facilities, access road improvements, new loading 
pad/area, HVAC upgrades, electrical upgrades and various architectural upgrades.  
In addition, GHD assisted the City with various SCADA, telemetry and alarming 
upgrades for operational efficiency and safety.  

It is important to note that with the addition of PAC, the City’s residuals processing 
would also change considerably.  Consequently, GHD evaluated the existing 
residuals handling processes and recommended various minor improvements to the 
City’s settling and sludge pumping systems.  Moreover, GHD reviewed the City’s 
lagoon operations and ultimately recommended various upgrades to accommodate 
the increased loading associated with the PAC.  Working closely with the NYSDEC, 
GHD designed and bid a separate lagoon improvements project, which was 
completed the following year.  

 
 
 
  

The Outcome 

Since the installation of the 
PAC system, the City has 
seen complete microcystin 
removal and has recorded no 
detections of cyanotoxins in 
its drinking water.   

The City now reports that its 
taste and odor complaints, 
which have historically been 
common during certain 
seasons, have all but been 
eliminated.  

The PAC system was designed around certain minimum standards including:  
1. Contact time – 15 minutes (minimum). Based on max and avg. day flows the City could achieve 38 and 60+ minutes 

respectively. 
2. Dosing ranges – 0 to 50mg/l. Due to the variable nature of organic loading and specifically the potential cyanotoxin 

loading, a wide range of dosing was required.  
3. Operating pressure – 80 psi PAC slurry feed.  Due to energy losses through the feed system and to overcome 

backpressure at the injection point, a minimum pressure was required.  
4. Utility hook ups – minimum motive water and compressed air sources were required.  
5. PAC storage and containment requirements – due to flammability/explosive concerns from carbon dust, certain 

minimum standards for electrical, HVAC and storage were required.  



 

GHD | 5 

Water Treatment Plant improvements, City of 
Binghamton, New York 

Challenge 
GHD provided evaluation, design, and construction services for comprehensive improvements to the City of Binghamton’s 
water filtration facilities. The plant is a 20 million gallon per day (mgd) conventional filtration plant, including a raw water 
pumping station and intake on the Susquehanna River; chemical feed building housing alum, chlorine dioxide, sodium 
hypochlorite, powder activated carbon, acid, caustic and polymer; four flocculation/ sedimentation basins; 10 rapid sand filters, 
chlorination, corrosion control and fluoridation.  

The improvement program provided upgrades to the treatment plant to comply with current and proposed drinking water 
regulations to improve the reliability of the process, to address the rehabilitation needs of a 40-year-old facility, and to improve 
operation and maintenance of the facility. 

Description 
The major plant improvements include: 

• Chemical feed systems replacement 

• Conversion from chlorine gas to sodium hypochlorite 

• A silo for powder-activated carbon storage and feed 

• Exterior masonry and roof replacement of all buildings 

• Residual pumping expansion 

• Heating, ventilating and air conditioning replacement for all buildings 

• Structural improvements to process tankage 

• Replacement of major electrical components 

• Replacement of raw, finished water and backwash pumping systems 

• Replacement of all filter valves and actuators 

• Painting gallery piping 

• Rebuilding two filters (media and under drains). 

SCADA 

The project design also included a complete supervisory control and data acquisition (SCADA) system for the City’s water 
treatment, water distribution, and sewer collection systems, encompassing 27 remote tanks, water booster  

Client/Contact 
City of Binghamton 
Ray L. Standish, PE 
City Engineer 
T: 607.772.7007 

Date 
2003 

Value 
$15,000,000 



 

GHD | 6 

pumping stations, and sewage pumping stations. GHD provided programming services for the SCADA system. A 
computerized operation and maintenance manual and maintenance management system were also prepared for the water 
treatment plant. 

Sedimentation Basin Repairs 

Due to the age and condition of the sedimentation basins, significant improvements were provided to them. New sludge 
collection equipment was provided and the entire effluent end of the basin was rebuilt to prevent short circuiting and to 
minimize potential freezing of the effluent weir. Concrete condition at or above the water level was deteriorated due to 
freeze/thaw damage and was repaired using a metal reinforced pneumatically applied concrete. 

GHD Services included: 

• Evaluation 

• Design 

• Bidding 

• Construction engineering 

• Permitting 

• Bench-scale treatment studies 

• SCADA and PLC programming 

• Computerized Maintenance Management 

• Computerized O&M Manuals 

 

  

PAC Storage and Feed System  

The City feeds PAC to the raw water to control tastes and odors from the river.  The existing feed system consisted of bag 
storage and a dry chemical feeder requiring routine manual loading to the dry feeder hopper.  The operation was messy, 
dust control was limited, and the storage and feed room not designed to required electrical codes.  Replacement and 
rehabilitation alternatives were evaluated including replacement in-kind with electrical and ventilation upgrades, 
replacement with a slurry storage system, and replacement with a dry silo storage and feed system. A 20 ton storage and 
feed silo was designed and constructed to replace the existing system, consisting of a welded steel storage silo 
with a full dry feed system under the skirt of the silo, with air activation of the conical section of the silo.  Water 
eduction to stainless steel piping delivered wetted carbon to the rapid mix tank. 

 

The outcome 
The water plant improvement provided $15.5 million in upgrades and is the largest single public works project 
undertaken by the City. The project received the Environmental Project of the Year Award from the New York 
State American Public Works Association. 



 

GHD | 7 

Octoraro Water Treatment Plant Capital 
Improvement Program, Nottingham, Pennsylvania 

Challenge 
The 60 MGD Octoraro Water Treatment Plant (WTP) has been in service for more than a half a century. The original design 
and past upgrades of the plant were oriented toward particulate removal and microbial safety of the finished water. While the 
plant served the Authority and its customers well, two major issues faced the Authority: (1) increasingly restrictive regulatory 
requirements and (2) an aging plant infrastructure. 

Description 
GHD completed a multi-year capital improvement program at the Octoraro WTP, which included the following assignments: 

• Providing operations guidance, including completing a number of water quality and treatment studies 

• Conducting a thorough review of the treatment plant processes and facilities 

• Identifying cost-effective improvements to address plant reliability and efficiency issues 

• Addressing anticipated future regulations impacting the Authority and providing treatment operations guidance, including 
bench testing 

• Design and construction phase services for various projects, including new river intake, new blend tank upstream of the 
plant headworks, major improvements to the flocculator, sedimentation and clearwell facilities, filter and pipe gallery 
renovations, new high service pumping station, new coagulant chemical storage and feed, and new chlorine storage and 
feed systems 

• Integrated SCADA for remote monitoring and control. 

The improvements made at the Susquehanna intake included the addition of Johnson intake screens and a high-pressure air 
burst system. The improvements have mitigated intake clogging and frazil ice formation while maintaining adequate flow and 
through-slot velocity and have prevented blockages from restricting supply to the treatment plant. 

The existing sedimentation basins were upgraded with inclined stainless steel plate settlers. The plate settlers improve basin 
performance by providing laminar flow conditions between the plates. This optimizes settling, resulting in low settled water  

Client/Contact  
Chester Water Authority 
Brian MacEwen 
Director of Engineering 
T: 610.876.8185 

Date 
2004 to 2015 

Value 
Construction: $40,000,000 



 

GHD | 8 

turbidities and stable basin performance under a wide variety of flow and water quality conditions. The plate settlers discharge 
to a new filter influent flume system. Before discharge, a filter top mixer allows chemicals to be effectively added to the settled 
water, providing uniform water quality to the filters. 

Modifications to the clearwell flumes has allowed treated water to pass through the main clearwell to either the main pumping 
station or auxiliary pumping station without short circuiting. These modifications were necessary to ensure compliance with 
chlorine contact time (CT) requirements of the Safe Drinking Water Act. 

A new high lift pumping station includes four new vertical turbine pumps with a total pumping capacity of 55 MGD, two new 
2000 KW emergency generators, and related instrumentation and controls to replace aging split case pumps. The pump sizing 
was selected to allow a combination of constant speed and VFD driven pumps to optimize responses to demand and to 
minimize energy consumption. 

New PACL storage and feed facilities were designed and constructed consisting of two new 6000 gallon storage tanks and 
four hose pumps for metered PACL feed. The storage tanks and feed pumps are integrated into a common secondary 
containment design to meet regulatory requirements. 

A new alum storage and feed facility was designed and constructed consisting of a new 2300 SFCMU building housing, six 
new 10,500 gallon HDLPE alum storage tanks and four new hose pumps for metered alum feed. The project included 
installation of new 8-inch diameter carrier pipe and pull vaults for new alum feed tubing. 

Existing gas storage and feed facilities were upgraded. The following are included: 

• Three 10,000 ppd evaporators 

• Three 2000 lb. chlorine container scale system 

• New chlorine gas emergency shot-off system 

• Three 4000 ppd chlorinators 

• Three 2000 ppd chlorinators 

The contract for this project included a temporary sodium hypochlorite 
feed system consisting of six 6500 gallon HDPE storage tanks and 
eight peristaltic hose pumps for metered sodium hypochlorite feed. 

Flocculator improvements included replacement of existing flocculators with new paddle wheels, drives, VFD controls for 
flocculator drives, channel gates, new motorized gates and modifications to the existing process flow pattern to obtain better 
flow distribution between flocculators and sedimentation basins. 

The projects were carefully planned with the Authority to maintain continuous treatment in compliance with applicable 
regulations during the course of construction.  

  

The PAC system was designed for a maximum carbon slurry dose of 40 mg/L at multiple 
dosing locations and consisted of: 

• Three (3) approximately 50,000 gallon cast in place carbon slurry storage tanks to store 40,000 pounds of carbon 
slurry per tank. The tanks included integrated mixers, water fill lines, PAC off-loading system, level sensors, and dust 
control system. 

• Integrated carbon feed room consisting of peristaltic hose pumps to feed carbon slurry to chase water lines to multiple 
carbon dosing points from any carbon slurry tank. 

• Integrated SCADA for remote monitoring and control. 

The outcome 

The projects resulted in an up-to-date, state-of-the-art facility to serve the Authority and its customers well into the 
future. The facility is among a small number of plants across the US that have achieved and maintained 
Phase IV Partnership of Safe Water status. 



 

GHD | 9 

Otisco Lake Water Treatment Plant Improvements, 
Syracuse, New York  

Challenge 
The Onondaga County Water Authority (OCWA) Otisco Lake Water Treatment Plant (WTP) is a 24 million gallon per day 
(mgd) direct filtration plant which was originally placed into service in 1985. 

The WTP is a high-rate, direct filtration process that has successfully met changing water quality regulations since it was 
placed into service. OCWA has achieved Phase 3 status in the American Water Works Association Partnership for Safe 
Water, will be seeking Phase 4 status, and as such, has more stringent goals for water quality than most water systems, 
including maximum combined filter effluent of 0.1 NTU. In addition, under the Stage 2 Disinfectants and Disinfection By-
products (DBP) Rule, OCWA was required to make treatment modifications to reduce by-product formation. 

Description 
Based on the results of a pilot and demonstration study, OCWA proceeded with the following improvements to the WTP to 
improve treatment performance. 

• Provide two new granular activated carbon filters with low-profile underdrains for a deeper bed, coarse media, design with 
auxiliary air scour, and rebuild the existing four filters to the same 

• Utilize chlorine dioxide for pre-disinfection and zebra mussel control at the intake in lieu of chlorine gas to control DBPs. 
• Generally update systems throughout the facility to improve operations and safety and renew aging equipment and 

reduce energy use. 
• Include the WTP in OCWA’s computerized maintenance management system (Maximo). 

GHD was retained to provide the basis of design, final design, and construction services for the +$15 million capital 
improvement program to the OCWA Otisco Lake WTP. The project was funded through the Drinking Water State Revolving 
Loan program.  

In addition to the process enhancements discussed above for turbidity and disinfection byproduct control, the project also 
included various performance maintenance upgrades to improve the reliability and performance of building systems and 
process equipment. 

These improvements included the following:  

• Design using LEED design principles and energy modeling of the facility for the design of insulation and natural lighting 
components 

• Replacement of heating system boilers 
• Replacement of emergency generator 

Client/Contact  
Onondaga County Water 
Authority 
Geoffrey Miller, PE – Deputy 
Executive Director 
T: 315.455.7061 

Date 
Design Completed – 2008 
Operational – 2010 

Value 
Project Cost - $14,875,000 
Engineering Fees - $1,330,000 



 

GHD | 10 

• Conversion of chlorine gas to sodium hypochlorite at two locations, utilizing wood-stave tank construction 
• Installation of a three-chemical chlorine dioxide generation system for raw water (intake) disinfection and zebra mussel 

control 
• Replacement of plant water system 
• Carbon dioxide storage and carbonic acid feed system for pH control of the raw water for improved coagulation 
[...]
City of Danbury | Danbury, Connecticut, USA 
Project review for fluoride tracer studies of the City’s 10 
million gallons per day West Lake Water Treatment Plant 
clearwells and 5.75 million gallons per day Margerie WTP 
clearwells for verification of compliance with disinfection 
standards. 
Project Engineer  
Jar Test Studies, for the City of Niagara Falls 
Water Treatment Plant | City of Niagara Falls | 
Niagara Falls, New York, USA 
Project review for fluoride tracer studies of the City’s 10 
million gallons per day West Lake Water Treatment Plant 

clearwells and 5.75 million gallons per day Margerie WTP 
clearwells for verification of compliance with disinfection 
standards. 

General Services 
Project Manager 
General Engineering Services | Water 
Department City of Syracuse | Syracuse, New 
York, USA 
Project managed under this contract include: 
• Infrastructure Renewal Plan for the City’s        500- 

mile water transmission/distribution system 
• Morningside Reservoir cover evaluation 
• Conceptual design of corrosion control and 

chlorination facilities 
• Improvements to Skaneateles Lake chlorination 

systems 
• Camillus Ravine pipeline slope stabilization design 

and construction 

• Booster pump replacement 
• Watermain replacement 

• Chemical storage tank replacement 
• Fluoride feed system rehabilitation 

• Pipe bridge replacement 

• 7th North Street meter vault design 
• 20-inch water main replacement evaluation 

• Chemical bulk storage tank inspections and relining. 
Project Manager 
General Engineering Assignments | City of 
Danbury | Danbury, Connecticut, USA 
Projects managed under the general services contract 
include: 
• Tracer studies for the clear wells at their 10 million 

gallons per day West Lake and 5.5 million gallons per 
day Margerie Water Treatment Plants 

• Coagulant screening study 
• Corrosion inhibitor screening study 
• Treatment optimization study for the Margerie Water 

Treatment Plant to improve algae removal 

• Sodium hypochlorite storage and feed system design 
• Vulnerability assessment and emergency response 

plan update for the water system 
• Filter media replacement 

• Water Treatment Plant PLC replacement design. 
 
 
 



Peter J. Lusardi, PE BCEE 
Process Engineering 

Page 1 

Qualified: Master of Environmental Engineering, The Pennsylvania State University, 
1991; Bachelor of Science – Engineering, The Pennsylvania State University, 1979; 
Professional Engineer: PA, NJ, Certified Water Treatment Plant Operator: PA; Board 
Certified Environmental Engineer 
Connected: American Society of Civil Engineers, American Water Works Association 
(current Board Chairman, Pennsylvania Section of AWWA), Water Environment 
Federation, Chairman, Middlesex Township Municipal Authority (2000 to present) 
Professional Summary: In 37 years of engineering work, Peter gained experience in 
both water and wastewater engineering, particularly with respect to physical/chemical and 
biological treatment. His experience includes the design and planning of a wide variety of 
water and wastewater projects that have helped clients reduce treatment costs without 
compromising process and regulatory requirements. His work includes water resources 
evaluations, planning and design of water and wastewater treatment, recovery and reuse 
projects, and treatment optimization of existing facilities. 

 
 
Process Engineer  
60 MGD Water Treatment Plant | Chester Water 
Authority | Chester, PA 
Treatment Process Assistance. Included chemical 
treatment, jar studies, preparing recommendations for 
cold water treatment optimization, distribution system 
nitrification issues, improving compliance with CT 
requirements, disinfection byproducts regulations, lead 
and copper regulations, powdered activated carbon 
optimization, copper pipe pitting, bottled water treatment 
and filter plant performance requirements. 

Process Engineer | Planning 
City of Asheville, NC 
Process evaluation of three water filtration plants, 
combined capacity of 43 mgd.  Evaluated performance, 
reliability and regulatory compliance of each unit process 
including both treatment and residuals handling and 
prepared recommendations and cost estimates for 
improvements.  
Process Engineer/Lead Design Engineer 
Planning and Design | Upper Merion Reservoir 
Filtration Plant | Aqua Pennsylvania, Valley 
Forge, PA 
Evaluated alternatives for removing trichloropropane at 15 
MGD direct filtration plant.  Analysis including developing 
preliminary design (costs and layout) for using a new 
water source necessitating adding pretreatment 
(flocculation and sedimentation basins) to existing direct 
filter plant.  Work has included design of tertiary GAC filter 
system.  
Process Engineer/Design Engineer 
Pretreatment Modifications Water Filtration 
Plant | Borough of Chambersburg, PA 
The 8 MGD water filtration plant formerly had to be taken 
out service after heavy rainfall because of very high color 

concentrations that WTP was not able to effectively filter.  
Based on extensive jar studies, pretreatment chemicals 
were changed and client is now able to keep WTP in 
service even during extreme weather events.  
Project Engineer 
Broadcreek II WTP Process Evaluation | Anne 
Arundel County, MD 
Prepared pilot plant protocol and participated in bench top 
studies for evaluation oxidation, precipitation, settling, 
chemical addition sequence for removal of iron and 
manganese at filtration facility  
Project Design Engineer 
Chloramination Facilities | York Region 
Environmental Services | Markham  
Prepared process design plans and specifications for 
chlorine and ammonia storage, feed and control for 35 
MGD pump station facility. Work included preparing the 
control strategy, integrating chemical feed and analytical 
equipment building/chemical feed layout, process 
narrative, process P&ID and process I/O list and 
construction cost estimate 
Project Engineer 
Water Filtration Plant Audit | Aqua 
Pennsylvania | Pickering East and West 
Facility, Phoenixville, PA 
Performed audit of existing 60 MGD facility including, 
sources, intakes, water filtration facility, buildings and 
pump stations.  Evaluated condition, performance issues, 
risk and criticality and made recommendations for each 
part of the facility along with project cost estimates.  
Priority system for improvements based on risk x 
criticality.   



 

 Peter J Lusardi, PE BCEE 

Page 2 

Project Manager/Process Engineer 
Planning, Pilot Testing, Design and Project 
Management | Elizabethtown Area Water 
Authority | Borough of Elizabethtown, PA 
2.0 MGD microfiltration membrane filtration facility for 
surface water; chemical feed facilities, design of 0.25 mg 
elevated water storage tank including, site work, SCADA 
and booster chlorine system; planning for $8 million 
capital improvements projects; planning and design of 
intakes, pumps, and transmission main for withdrawal of 
1.5 MGD from the Cornwall Quarry. Client Manager – 
Represents GHD at monthly meetings, provides 
budgeting, invoicing, etc. and advises Authority on day-to-
day issues involving water treatment, storage, distribution 
and regulatory issues. 
Project Engineer 
Water Treatment Facility Project | 
Shippensburg Borough Authority | 
Shippensburg, PA 
Prepared design plans and specifications for three well 
stations (total capacity 5.0 MGD) including pumping, 
chemical treatment, building layout, and P&ID facilities, 
including chlorine gas (2 wells) and onsite sodium 
hypochlorite generation (1 well). 
Water System Various Projects. Prepared design plans 
and specifications for various ground water wells and 
treatment systems with a total capacity of 5.0 MGD; 
prepared water system master plan. Included a water 
resources evaluation and recommended system 
improvements and costs for 20-year period; developed 
distribution system computer model and performed 
evaluation with recommendations for improvements. 
Process Engineer 
Membrane Filtration Plant | Aqua Pennsylvania 
| Conshohocken, PA 
Developed process design and managed pilot plant 
testing of 4.0 MGD ultrafiltration membrane filtration plant. 
Designed facilities for treatment, pumping and storage for 
two wells with capacity of 0.5 MGD. 
Process Engineer 
Disinfection Byproducts Study | Aqua 
Pennsylvania | Roaring Creek Facility, 
Shamokin, PA 
Evaluation of alternatives to reduce DBPs via both 
treatment and distribution system modifications at 8.0 
MGD surface water filtration facility.  
Design of Chloramination Facilities. Prepared design 
plans and specifications for Aqua ammonia bulk storage, 
chemical feed, monitoring, mixing, process control, new 
storage building layout, chlorine gas feed modifications, 
P&ID, I/O list, and process narrative. Managed design of 
other disciplines including electrical, structural, HVAC and 
architectural. 

Process Engineer 
New Chlorine Feed System and Scrubber | 
Aqua Pennsylvania | Pickering West Facility, 
Phoenixville, PA 
Prepared design plans and specifications for ton container 
chlorine feed system for 40 MGD facility, including new 
evaporators, liquid automatic switchovers, dry bed 
scrubber, emergency shutdown valves, process control, 
chlorine room layout, P&ID, I/O list, and process narrative. 
Managed design of other disciplines including electrical, 
structural, HVAC and architectural. 
 
Other related areas of interest 
Published Refereed Papers 
• Lusardi P. and Consonery P., 1999. Factors 

Affecting Filtered Water Turbidity. Journal of 
American Water Works Assoc., Vol. 91 No. 12. 

• Lusardi P., 1996. Strategies for Complying with the 
Total Residual Chlorine Rule without 
Compromising Disinfection Performance. Keystone 
Water Quality Manager, Vol. 29 No. 4. 

Presentations 
• Consonery, Lusardi, et al 2004, Total Organic 

Carbon: A Reliable Indicator of TTHM and HAA5 
Formation? AWWA Water Quality Technology 
Conference, 2004. 

• Lusardi, 2013, Pickering West Water Treatment 
Plant Case Study on Sustainable Design, AWWA 
Annual Conference, Denver, CO  

• Lusardi, 2015, Pretreatment Improvements to 
Achieve Phase IV of the Partnership for Safe 
Water, AWWA Annual Conference, Anaheim, CA 

• Lusardi, 2017, Impact of Wastewater Treatment 
Plant Biological Nutrient Removal on 
Susquehanna River Nitrogen Concentrations,  
Pennsylvania Municipal Authorities Association, 
Annual Conference 

 

Work history 
1991 – present GHD, Harrisburg, PA 

 



John D. Story 
Design Manager – Process Engineering 

Page 1 

Qualified: B.S., Civil Engineering, 2003 
Connected: Registered Professional Engineer: New York; Board Certified Environmental 
Engineer, American Academy of Environmental Engineers (Water Supply and Wastewater); New 
York Water Environment Association; American Public Works Association (New York 
Chapter/Western New York Branch) 
Professional Summary: John has 15 years’ experience in the fields of civil and 
environmental engineering. He has been involved in the study, design, and construction phases 
of various projects. His experience includes water treatment and wastewater treatment, 
collection systems, pump stations, and biosolids treatment. 

 

 
 

Municipal Water Systems 
Project Engineer 
Residuals Handling Improvements |  
Erie County Water Authority | Erie County, NY 
Evaluation, design, and construction phases of residuals 
improvements at the 90 mgd Sturgeon Point Water 
Treatment Plant. Improvements included new tube 
settlers and polymer fed system to enhance settling in 
thickener/clarifiers, replacing the existing residuals pump 
station with a new 3,000 gpm pump station, modifications 
to the residuals equalization basin to provide uniform 
mixing of co-mingled residuals from the coagulation 
basins and filter backwashes, and new thickened 
residuals pumps. 
Project Engineer 
Emergency Backup Power Study |  
City of Buffalo Division of Water | Buffalo, NY 
The study included an analysis of the existing backup 
power at the Colonel Ward and Massachusetts Avenue 
Pumping Stations, the existing filtration plant, and two 
booster stations. Several operating scenarios, each with 
different pumping options, were identified and the backup 
power requirements for each scenario were calculated. 
Based on the pumping rate into the system and the 
pressures available under each scenario, 
recommendations for backup power generation were 
made. Final design included two 2,200 KW diesel 
generators at the City’s Colonel Ward Pumping Station, 
as well as smaller natural gas generators at two booster 
stations. 
Project Engineer 
Recreational Aquatic Spray Park Ground 
Improvements | City of Buffalo | Buffalo, NY 
The improvements involved modifications to the spray 
parks located at Martin Luther King, Jr., Cazenovia, and 
Stachowski Parks for compliance with the New York State 
Department of Health code. The code was issued in 

January 2006, and the City was interested in opening the 
spray parks in July of the same year. The new code 
required the installation of ultraviolet disinfection and 
significant improvements to the existing spray feature 
treatment systems, or conversion to direct discharge. 
Construction was completed within the required time 
frame. 
Project Engineer 
Water System Improvements | Village of 
Cassadaga | Cassadaga, NY 
Design and construction of a new storage tank and 
booster station for the Village. The project included a new 
280,000 glass fused to steel bolted storage tank and a 
new booster station to serve homes near the tank with low 
residual pressure. The project also included the 
installation of approximately 9,700 LF of new waterlines, 
ranging in size from 4-inch to 12-inch in diameter. Open 
cut and trenchless methods were utilized. 

Municipal Wastewater Systems 
Project Manager 
WPCP Solids Handling Upgrades | Oneida 
County Department of Water Quality and Water 
Pollution Control | Utica, NY 
John managed the $60 million solids handling upgrades at 
the Oneida County Water Pollution Control Plant. In 
response to increased flows and loads, and to replace 
existing equipment that had reached the end of its useful 
service life, the entire solids handling system at the plant 
was rehabilitated or replaced. Existing fluidized bed 
incinerators were rehabilitated for short-term compliance 
with new emissions regulations, while new anaerobic 
digesters were installed for long-term operations with the 
goal of eventually phasing out the incinerators. The new 
digester facilities include two new 1.2 million gallon egg 
shaped primary digesters, along with a gas holding 
secondary digester. New energy recovery facilities were 
included in the project consisting of a 600 kW 
micorturbine system and hot water heat exchanger. Other 



 

John D. Story 

Page 2 

significant project components included a new standby 
post-lime stabilization system, rehabilitations to existing 
gravity thickeners for primary sludge, new gravity belt 
thickeners for waste activated sludge, new belt filter 
presses, and replacement of various sludge pumps at the 
plant. A new septage receiving facility was included in the 
project to screen hauled waste and for conveyance 
directly to the anaerobic digesters. Due to the energy 
recovery aspect of the project, funding was received from 
NYSERDA and Empire State Development. 
Project Manager 
WPCP Headworks Upgrades | Oneida County 
Department of Water Quality and Water 
Pollution Control | Utica, NY 
Project Manager for the $70 million headworks upgrades 
at the Oneida County Water Pollution Control Plant. Due 
to increased flows from CSO/SSO abatement, as well as 
new industrial flows in the system, the headworks were 
expanded from a peak capacity of 55 mgd to a peak 
capacity of 111 mgd. The existing raw waste pump station 
was refurbished with new dry-pit submersible pumps and 
multi-rake bar screens. The project also includes a new 
27 mgd influent screening/pumping facility with 
mechanically cleaned bar screens and dry-pit submersible 
pumps to supplement the existing raw waste pump 
station. New grit removal facilities were included 
consisting of a stacked tray type vortex grit removal tanks, 
grit pumps, and grit washers/classifiers.  Significant 
electrical upgrades included new unit substations, and two 
2.5 MW diesel generators.  
Project Engineer 
Southtowns AWTF Biosolids Handling 
Improvements | Erie County Division of 
Sewerage Management | Hamburg, NY 
Design included two new 55-foot diameter gravity 
thickeners, progressive cavity thickened sludge and filter 
press feed pumps, a new 1.5 m x 2.0 m, 250 ft3 plate and 
frame filter press, and new hydraulic piston type 
dewatered sludge pumps. Also designed flat fiberglass 
covers for the thickener tanks, and an activated carbon 
odor control system for the thickeners. A new thickener 
complex building was designed with the odor control 
system at the first floor and thickened sludge pumps in the 
basement. 
Project Engineer 
Disinfection Upgrades | Southtowns AWTF and 
Lackawanna STP | Erie County Division of 
Sewerage Management | Hamburg and 
Lackawanna, NY 
The upgrades consisted of bulk sodium hypochlorite feed 
systems, complete with storage tanks; containment 
systems; and bulk truck offloading systems. The 
Southtowns system is designed to disinfect peak plant 
flows of 42 million gallons peak day, and overflow 
retention facility flows up to 58 million gallons per day. 

The Lackawanna system can disinfect peak plant flows of 
14.6 million gallons per day. Both systems utilize 
peristaltic pumps and compound loop control. 
Project Engineer 
Big Sister Creek Wastewater Treatment Plant 
Ultraviolet Disinfection Upgrade |  
Erie County Division of Sewerage Management | 
Erie County, NY 
Responsible for evaluation of disinfection alternatives, 
including medium and low-pressure ultraviolet plant 
effluent disinfection systems, and bulk sodium 
hypochlorite Overflow Retention Facility chemical feed 
systems. Also evaluated the potential use of on-site 
chlorine and sodium hypochlorite generation systems. 
The final design consisted of a low-pressure ultraviolet 
disinfection system for the 11.5 million gallons per day 
plant effluent, and a bulk sodium hypochlorite feed system 
including storage tanks, containment systems, and a bulk 
truck unloading system for the 30 million gallons per day 
Overflow Retention Facility. 
Project Engineer 
Wastewater Treatment Plant Chemical Feed 
Improvements | Niagara Falls Water Board | 
Niagara Falls, NY  
Upgrade included improvements to the sodium 
hypochlorite and hydrogen peroxide chemical feed 
systems. The WWTP utilizes both chemicals due to the 
high oxidant demand from industrial and groundwater 
flows. Utilized bulk chemical storage tanks and 
containment in accordance with New York State 
Department of Environmental Conservation Chemical 
Bulk Storage regulations. Used peristaltic pumps for 
chemical feed to plant effluent, carbon bed under drain, 
and carbon bed backwash. Provided field inspection of 
contractors. 

Work history 
2003 – present Associate, GHD, Buffalo, NY 

 Named Associate 2020 

 



Chad Angle, PE 
Process Engineering 

Page 1 

Qualified: Master of Science -Civil Engineering, Virginia Tech, 1995; Bachelor of Science -
Civil Engineering, Drexel University, 1994, Registered Professional Engineer: PA 
Connected: Water Environment Federation; Pennsylvania Water Environment Association; 
American Society of Civil Engineers; American Water Works Association 
Professional Summary: Chad has 25 years of experience as a civil engineer with a focus 
on water, wastewater design, and stormwater management design and analysis. Chad’s 
experience includes computerized hydraulic modeling of water distribution systems, sanitary 
sewer collection systems, and stormwater management facilities. Chad has also been the 
lead design engineer on various pumping station designs, and water and wastewater 
treatment plant upgrades. 
[...]
Recognized (Certifications/Trainings) 
• NYS DEC Erosion and Sediment (E&SC) Training 
Published Papers 
• “Lead Corrosion in a Water Distribution System: 

Effect of Fluorosilicic Acid, Pipe Scale Analysis, and 
Equilibrium Speciation Simulation” Hamlin, Daniel; 
2018 

 

Work history 
2019 – present GHD, Buffalo, NY 

2017 – 2018 SUNY Research Foundation, 
Buffalo, NY 

2015 – 2017 Watson Bowman Acme Corp., 
Amherst, NY 

 



Stephen C. Waldvogel 
Principal 

Page 1 

Qualified: M.S., Environmental Engineering, 1999; B.S. Civil Engineering, 1997 
Connected: Registered Professional Engineer: New York; American Water Works Association, 
New York Water Environment Association 
Professional Summary: Stephen is a Principal at GHD with more than 20 years of diverse 
financial, engineering and utility system management experience. He assists many of our 
municipal water and wastewater utilities with strategic financial, technical and organizational 
assistance. Stephen has directed numerous engineering design projects covering a broad range 
of municipal water and wastewater applications. Stephen has also directed many complex 
economic evaluations, feasibility studies, asset management initiatives, organizational reviews 
and other business/management related analyses for a broad range of municipalities. 

 
 

 

Water System Analysis and Design 
Project Manager 
Full Scale Microcystin Treatment and 
Demonstration Project | City of Auburn | 
Auburn, NY  
Following the detection of cyanotoxins in the City’s 
drinking water system, Stephen directed an emergency 
review of treatment technologies, which included 
laboratory analysis, literature reviews and case studies. 
The analysis identified powder activated carbon (PAC) as 
the most suitable for the City’s urgent treatment needs. 
Working closely with the regulatory agencies Stephen 
directed the expedited design, procurement and 
commissioning of a temporary water treatment system for 
the removal of cyanotoxins from the City’s raw water. The 
system was installed within 5 months and was used 
successfully for several months in full-scale demonstration 
mode to remove cyanotoxins and conduct intensive 
analysis for the Department of Health. Based on the initial 
findings, several minor improvements were made such 
that the system can be used on a permanent basis.  
Project Manager 
Full Scale Microcystin Treatment and 
Demonstration Project | Town of Owasco | 
Owasco, NY  
Following the detection of cyanotoxins in the Town’s 
drinking water system, Stephen directed an emergency 
review of treatment technologies that included laboratory 
analysis, literature reviews and case studies. The analysis 
identified granular activated carbon (GAC) as the most 
suitable for the Town’s urgent treatment needs. Working 
closely with the regulatory agencies Stephen directed the 
expedited design, procurement and commissioning of a 
temporary water treatment system for the removal of 
cyanotoxins from the Town’s raw water. The system was 
installed within several months and was used successfully 
in full-scale demonstration mode to remove cyanotoxins 
and conduct intensive analysis for the department of 

health. Based on the success of the temporary system the 
Town has retained GHD to design a permanent GAC 
system.  
Project Manager 
Emergency Microcystin Treatment Upgrades | 
Wells College | Aurora, NY 
Stephen directed the design of a granular activated 
carbon (GAC) treatment system for removal of 
cyanotoxins at the College’s water plant. The project 
included an expedited design, procurement and 
construction process such that the GAC system would be 
operational before the next harmful algal bloom season. 
The project also included a new chlorine feed system and 
automated controls.  
Project Director 
Conceptual Design - Water Plant Upgrades 
Wells College | Aurora, NY 
Stephen directed the evaluation and conceptual design of 
several alternatives for upgrades to the water treatment 
facilities at the College. The College has experienced 
significant difficulties with its aging treatment and raw 
water pumping systems. GHD developed a conceptual 
design for the replacement of the College’s diatomaceous 
earth filters and raw water pumps.  
Project Manager 
Water Treatment Plant Residuals Handling 
Plan | City of Auburn | Auburn, NY  
Stephen directed an evaluation and study of potential 
improvements to the City’s residuals settling lagoon. The 
improvements included cleaning, stabilization and 
redirecting flow to enhance residence time and improve 
settling/retention. The study included site inspections, 
sample collection for sludge characterization, and high-
level capital cost estimates for the lagoon cleaning and 
infrastructure improvements for the City’s planning 
purposes. 



 

Stephen C. Waldvogel 

Page 2 

Project Manager 
Water Filtration Plant and Lower Pumping 
Station Improvements | City of Auburn | 
Auburn, NY 
Stephen managed a major capital improvement project for 
the City, which included upgrades at the City’s filtration 
plant and high service pumping station. Included in GHD’s 
work was a design report, funding applications, detailed 
design, bidding and construction oversight. The 
improvements included; replacement of two vacuum 
priming systems, the rehabilitation of two separate 
backwash pump and motor assemblies, the replacement 
of 12 rapid mix and flocculator motors and mixers, the 
relocation and replacement of 13 mixer variable frequency 
drives, and the repair of the rapid sand filtration plant's 
influent concrete flume wall. Also included was the 
rehabilitation of the City’s three high service centrifugal 
pumps and motors, the replacement of various large 
diameter valves, the replacement of large diameter 
exposed bell and spigot cast iron piping with flanged 
ductile iron piping, and the reconfiguration of the suction 
and discharge risers and headers. The completion of 
these improvements required that the City's sole source of 
drinking water be taken offline. For this reason, the project 
included a temporary potable water bypass pumping 
system, wet taps and line stops to facilitate construction.  
Project Manager 
Water System Improvement Project |  
Village of North Collins | North Collins, NY 
Project Manager for the planning, financing, design, and 
construction of a new automated water treatment facility, 
pumping station, new SCADA controls, well house 
rehabilitation, and several miles of transmission and 
distribution mains throughout the Village. Stephen 
oversaw the preparation of funding applications, Map and 
Plan, and various other planning documents. He provided 
oversight during the hydraulic analysis and directed the 
design of plans and specifications for bidding. Stephen 
worked closely with Village personnel during startup of 
new pumping systems, chemical addition systems, and 
new pressure zone. 
 

Work history 
May 2003  – 
present 

Principal, GHD (formerly CRA 
Infrastructure & Engineering, Inc.), 
Buffalo, NY 

 Named Principal 2018 
Named Associate 2012 

2001 – 2003 R&D Engineering, PC (acquired 
by CRA in 2003), Buffalo, NY 

1998 – 2001 American Water Services, 
Buffalo, NY 

1997 Ammann & Whitney, 
New York, NY 

 



Michael Chapman 
Manager Water Quality 

1 

 
 
 
 
Recent Experience for 2002 to 2019 
 
Olympic Dam Mine site -Augmentation of 
Process and Drinking Water Study 
BHP| SA  
Concept design and cost estimation for four 
options for supply of 20 to 50MLD more water for 
up to 35MLd of drinking watre  and the rest for 
process water. Pipe routes, hydraulic assessment 
for pipelines and pump stations and modelling and 
design for brackish water (TDS= 3,000mg/L at up 
to 80oC) and seawater water (TDS= 43,000mg/L) 
at desalination treatment using RO and 
lime/Carbon dioxide water stabilisation ( 2019) 
 
 
Project Director 
Merrimu WTP –Master Plan  
Western Water | Vic  
Development of 50-year development plan for the 
supply storages, the 35MLD Clarifier/Filter plant 
and downstream distribution system for the 
Merrimu WTP. Project covers new supply sources, 
upgrades to WTP capacity and treatment process, 
existing WTP condition assessment, works to 
improve distribution system performance for pH 
and THMs and options assessment and cost 
estimation for business plan for next Water Plan 
(2019) 
 
Design lead for Douglas and Northern 
WTP upgrade project 
Townsville Regional Council| QLD 

Concept then detail design and tendering for 
90MLD lamella plate clarifier, 230MLD gas 
chlorination, UV disinfection, Powdered Activated 
Carbon and fluoridation systems at Douglas WTP 
and 60MLD UV disinfection system at Northern 
WTP (2019) 
 
Design lead for Marom ck WTP & 
Howlong WTP Upgrade works projects 
Ballina SC and Federation Council| NSW 
Detailed Concept then D&C design for new 
chemical dosing for coagulation and treated water 
stabilisation, flocc tank and mixer, filter automation 
and plant automation for 3MLD Marom ck WTP 
and similar works at 4MLD Howlong WTP 
(2018/19) 
 
Design lead for review of La Mesa WTP 
upgrade 
Wabag | Philippines  
Review of hydraulics, layout and process design 
for retrofit of new flocculation tank arrangement 
and addition of new lamella plates clarification 
process and sludge removal systems in place of 
Degremont Pulsators at this 1000MLD WTP. Work 
included review of hydraulic, layout and process 
design and assessment of impacts on existing 
gravity filter and sludge processing systems 
(2018) 
 
Lead for water transfer& treatment 
Northern Magnetite –Power and Water 
Study 
SIMEC| SA  

 Qualified. Bachelor of Science, Monash University, 1974. 
  Bachelor of Chemical Engineering, RMIT, 1985 
Connected. Water Research Association – Scientific Advisory Committee.   
Australian Water Recycling centre of Excellence – Industry Representative, 
National Protocol Development Committee (Recycled Water Treatment 
Processes). Author ‘Water Treatment Plant Design” (2012) AWWA/ASCE- Ch. 9; 
High rate granular media filtration and GAC 
Relevance to project. Mike is a Chemical Engineer with over 40 years’ 
experience in the water industry. He is a water treatment and water supply 
specialist and has extensive experience in drinking water & recycled water 
treatment design, review / upgrade of water /brackish/seawater, risk assessment 
and pilot plant studies. He was the Global Leader for Water Treatment and 
Desalination Service Line from 2008 to 2016, which means he was the 
Australian and international technical leader for this area for GHD. Previously 
Manager WQ & Asset Management for all water treatment facilities by 

     



Michael Chapman 
Manager Water Quality 

2 

Concept design and cost estimation for five (5) 
options for supply of water and several options for 
power to a new mine development for 5Mtpa rising 
to 30Mtpa capacity. Works included identification 
of GAB and other aquifer options to give the 30 to 
120ML/d of water for process and 4+ ML/d of 
drinking water for construction/operations. Pipe 
routes, hydraulic assessment for pipelines and 
pump stations and modelling for GAB water 
desalination or seawater treatment using RO, 
including evaporation ponds, were completed. 
CAPEX, OPEX, NPC and advantages/risks/MCA 
assessment were completed for this $1B level 
cost project (2018) 
 
Process lead- Forth and Leven WTP 
Technical Adviser role for upgrade 
Contracts for Forth, Leven and Bryn 
Estyn Water Treatment Plants 
Tas Water | Vic  
Currently completing concept design and cost 
estimation for upgrade of the 54ML/d(Forth) and 
15ML/d (Leven) plants and providing advice to 
others for 180ML/d (Bryn Estyn) plant based on 
addition of Microfiltration and Ozone/GAC and UV 
plus gas chlorine disinfection. This work will then 
feed into Specifications for construction works for 
each of these WTP (2018) 
 
Project manager/designer 
Mixing /aeration systems in large 
reservoirs 
Various | Vic/NSW/Qld/SA  
Concept and detail design or D&C contracts & 
commissioning of 17 No bottom mounted 
mixing/aeration systems for 40 to 200,000ML 
reservoirs. Most recent was for 2046ML 
Bundanoon ck dam for Wingecarribee Council in 
2017, Mt Bold Res (43,000ML) and Ross River 
Dam (230,000ML) (1996/2019) 
 
Project Director 
Rosslynne WTP –Master Plan  
Western Water | Vic  
Development of 50-year development plan for 
Process review/Asset condition for relocation of 
lime system, plant augmentation and energy 
reduction (solar panels) for this 42MLD WTP that 
has DAFF/UV (2018) 
 
Treatment plant lead 

Brackish water desalination assessment 
Ororrooo, Melrose and Quorn  
SAWater | SA 
Concept design including hydraulics, layout, RO 
and brine pond modelling and detailed CAPEX 
and OPEX for bores, treatment, storage and 
pumping works for 0.5 to 1.2 ML/d production 
capacities drinking water plants (2018) 
 
Process lead 
Coffs Harbour WTP –Condition and 
assessment & energy reduction  
Process review/Asset condition for relocation of 
lime system, plant augmentation and energy 
reduction (solar panels) for this 42MLD WTP that 
has DAFF/UV/gas chlorination and lime/carbon 
dioxide/caustic soda based treated water 
stabilisation.  Works included concept and D&C 
documentation for relocation of lime system from 
upstream at dam to WTP site (2018) 
 
Process lead 
Grahamstown WTP –Concept design 
then D&C tender documents  
Options assessment then concept design/risk 
assessment then D&C documentation for new 
sludge removal systems using sludge suckers for 
this existing 250ML/d WTP (2018) 
 
Design lead 
Mt Isa WTP –UV and chlorination works  
Options assessment then concept design 
summary, control description, drawings and 
CAPEX and OPEX for new UV disinfection and 
gas chlorination for 600L/s capacity Mt Isa water 
supply system (2018) 
 
Project Director  
Rosslynne WTP- THMs concept and D&C 
tendering Western Water | Vic 
Options assessment, Concept design, Business 
case then D&C tender documents and 
assessment of tenders for first known Australian   
THM reduction by in tank aeration system 
(2017/18) 
 
Design Lead  
PFOS removal at WTP | Qld 
Pilot studies and concept design and cost 
estimation for PFOS and PFHxS removal at an 
existing WTP (2017) 



James Thornton 
Senior Structural Engineer 

Page 1 

Qualified: BS Civil Engineering 1977; Master of Business Administration (MBA) 1994 
Connected: Professional Engineer – New York State; Member - American Institute of Steel 
Construction (AISC) 
Professional Summary: Jim has 42 years of experience in designing structures and 
buildings. Work has included the design of superstructures and foundations composed of 
reinforced concrete, structural steel, timber, and masonry among other building materials. Work 
has been completed in the water, wastewater, energy, and industrial sectors along with some 
commercial and institutional work. 

 
 

Municipal Engineering 
Senior Structural Engineer 
John Street Pump Station | Monroe County 
Division of Pure Waters | Henrietta, NY 
Jim provided oversight of the structural design for the new 
grinder chamber and demolition and reconfiguration of the 
wet well. 
Senior Structural Engineer 
Oak Orchard WWTP Infrastructure 
Improvements | Onondaga County Department 
of Water Environment Protection | Clay, NY 
Jim conducted a structural condition inspection of the #2 
primary settling tank and preparation of a report on his 
findings. He oversaw detailed design of recommended 
improvements. 
Senior Structural Engineer 
Parker-Fries Interceptor and Parker Pump 
Station | Town of Tonawanda | Tonawanda, NY 
Senior Structural Engineer responsible for overseeing the 
design of the new reinforced concrete chambers as part of 
a major sewer interceptor replacement project and 
monorail system at the Parker Pump Station. 
Civil/Structural Group Leader 
Hamburg Drain Screening Facility | Buffalo 
Sewer Authority| Buffalo, NY 
Work included the design and construction of a 4500 s.f. 